






TABLE OF CONTENTS
About Us

Line of Business

Areas of Operations

Batco Overview

Federici-Stirling Overview

Lavajet Overview

Emit Group Overview

 Selected Projects

Certifications

03

05

06

08

12

16

20

24

102



Batco Group is an unrivalled network of companies offering diverse operations in 
Engineering, Construction, Solid Waste Management and Water Treatment. With over $3 
billion of completed and on-going projects, the Group’s current workforce consists of 
more than 5,600 employees with strategically located offices in Europe, the Middle East & 
Gulf region, and Africa. 

The Group consists of the following companies: 

>> BATCO
>> FEDERICI STIRLING BATCO
>> LAVAJET
>> EMIT GROUP
[...]
waste containers and mechanical & manual street sweeping & 
cleansing. 
The works also cover special & selected services to palaces & water 
courses in the project’s area. 

Project Specifics /

> 500 tons/day
> Duration: 5 years
   \ Start date: 2011
   \ End date: 2016
> Population: 700,000
> Area: 50 km2

115



116



>>DESIGN & CONSTRUCTION 
OF A SANITARY LANDFILL IN 
AL BURAIMI

LOCATION / Al Buraimi, Sultanate of Oman

CLIENT / Oman Environmental Service Holding Co. (S.A.O.C.)

CONSULTANT / Libanconsult
 

DESCRIPTION /

The project consists of the design, engineering, procurement and construction in accordance 
with USEPA’s environmental regulations and technical requirements of a newly engineered 
sanitary landfill for receiving municipal solid waste. 
The engineered landfill is designed to accommodate 500,000 m3 of municipal solid waste.

The project includes the following:
> Design & installation of engineering barrier system consisting of HDPE/GCL composite 
lining system. 
> Leachate collection HDPE Geonet and protective geotextiles and soil lining 
system.
> Leachate evaporation ponds & transfer system.
> Surface water runoff collection & storage system.
> Gas collection & venting system.
> Groundwater monitoring system.
> Embankments, circular roads & stock piling areas.
> Other facilities including a security fence around the 
evaporation pond, perimeters buffer zone, entrance 
facilities including administration building, 
labor camp and repair workshop-.
> Parking areas, landscaping and 
electronic weigh bridges.

117



118



>> AL DHAFRA LANDFILL 
AND AL MAFRAQ TRANSFER 
STATION

LOCATION / Abu Dhabi, United Arab Emirates

CLIENT / TADWEER
 

DESCRIPTION /

The project consists of operation and maintenance for the AI 
Dhafra Solid Waste Landfill and Al Mafraq Solid Waste Transfer 
Station. The project includes the rehabilitation works of facilities’ 
entrances, upgrading of landscaping areas and installation of 
new electronic weighbridges with on-line monitoring. 

Project Specifics /

> Duration: 3 years, extended for 2 years.
   \ Start date: 2010
   \ End date: 2015 
> Tender Awarded for 2015-2018
> Daily Tonnage: 
  \ AI Dhafra Solid Waste Landfill: 20,000 t/d (daily 
capacity)
  \ Al Mafraq Waste Transfer Station: 2,000 t/d

119



120



LOCATION / Abu Dhabi, United Arab Emirates

CLIENT / TADWEER
 

DESCRIPTION /

The project consists of the design and construction of six hazardous 
waste engineered landfill cells including leachate detection and 
collection system, access roads, and peripheral fence.

The works include the following:

> Geotechnical Investigation.
> Environmental Baseline.
> Detailed Design.
> Installation of geogrid to increase soil bearing capacity. 
> Geosynthetic and HDPE liner.

>> ABU DHABI LANDFILL LIQUID 
AND SOLID HAZARDOUS WASTE

121



122



LOCATION / Abu Dhabi, United Arab Emirates

CLIENT / SERCO and Abu Dhabi Municipality

DESCRIPTION /

The project consists of a three years contract for three beaches
in Abu Dhabi: Corniche Beach, Bateen Beach and Ladies Beach.

The works include the following:

> Janitorial works. 
> Waste segregation, collection & removal.
> Beach cleaning: 
   /Sandy beach area & associated beach furniture; 
   /Litter picking; 
   /Cleaning gardens & walkways.

>> ABU DHABI BEACH CLEANING & 
WASTE MANAGEMENT SERVICES 

123



124



LOCATION / Jeddah, Kingdom of Saudi Arabia

CLIENT / Middle East & North Africa Manufacturing Company - Pepsi

DESCRIPTION /

The Contract consists of providing waste management services to Pepsi’s mega 
plant facility in Jeddah.
  
The works include:
> Daily Collection and transfer of waste from the operation area and other 
sources to the recycling facility according to the specified work plan.
> Daily Collection and transfer of general waste from administrative offices.
> Supply, installation and maintenance of pressing machines for plastics, 
metals, cardboards and market returns.
> Transport of non-recyclable waste to the designated landfill.
> Transport of mud to the designated landfill.

>> Waste management services to 
the Mega Plant facility for Pepsi in 
Jeddah

125



126



LOCATION / As Seeb, Sultanate of Oman

CLIENT / Be’ah

DESCRIPTION /

The Contract consists of the waste operations for Muscat Governorate 
(M2) early start of A’Seeb including Maabela Industrial Area.

The services include but are not limited to the following:
> Municipal Solid Waste Collection Services within all public areas and 
at designated collection points.
> Collection, Transportation, Treatment and Disposal of Bulky Waste 
Collection including e-waste & tires, Green Waste, Farm, Stockyard & 
Livestock Waste (including Fallen Stock) and House-hold repair and 
maintenance/C&D waste.
> Response and Unscheduled (On-Call) Services & Special Requests.
> Operation, Maintenance and Management of Transfer Facilities.
> Provision and operation of volume reduction and/or treatment 
technology that effectively diverts waste from landfill.

>> Waste Operations for Muscat 
Governorate (M2) Early Start 
of A’Seeb including Maabela 
Industrial Area

127



128



LOCATION / Nabatiyeh, Lebanon

CLIENT / Urban Community of Chqeif Nabatieh

DESCRIPTION /

The scope of work includes Operation and Maintenance of a Material 
Recovery and Biological Treatment Facility including:
> Mechanical and Manual Sorting, Handling and Recovery of waste;
> Biological Treatment (Composting: fermentation and maturation) of 
Organic waste.
> Transfer of rejects to landfill
> Sales of recyclables

>> Operation and Maintenance 
of a Solid Waste MRF and MBT in 
Nabatiyeh

129



130



LOCATION / Byblos, Lebanon

CLIENT / Urban Community of Jbeil

DESCRIPTION /

The works include:
> Construction of a sealed cell for the solid waste.
> Rehabilitation and operation of a sorting facility.
> Proposal of a composting facility biotunnel.
> Operation of waste management center facility.
> Daily operation of the MRF and the landfill.

>> Operation of Waste Treatment 
Facility in Hbaline- Byblos

131



132



SELECTED PROJECTS
>> Water & Wastewater 

Treatment

133



LOCATION / Amman, Jordan

CLIENT / Ministry of Water and Irrigation 
 

DESCRIPTION /

The works include the following:

> Primary pipeline distribution with 14 km of ductile iron diam. 800 mm
pumping station construction.
> Pumping station rehabilitation and installation of chlorination equipment,
> Two reservoirs construction with a combined capacity of 14,500 m3.
> Secondary and tertiary distribution pipelines with 115 km of ductile iron
with diam. from 100 to 700 mm.
> Associated house connections.

>> AMMAN WATER SUPPLY 
PROJECT STAGE 1 & 2

134



LOCATION / Sanliurfa, Turkey

CLIENT / Ministry of Energy and Natural Resources General 
Directorate of State (DSI)

TREATMENT CAPACITY / 270,000 m3/d
 

DESCRIPTION /

The works include the following:

> Raw water pumping station
> Aeration
> Flocculation – clarification
> Rapid gravity filtration
> Chlorination
> Chemical dosing
> Treated water pumping station
> Sludge thickening and dewatering

>> SANLIURFA WATER TREATMENT 
PLANT AND PUMPING STATION

135



LOCATION / Izmit, Turkey

CLIENT / Iller Bankasi 

TREATMENT CAPACITY / 93,000 + 91,000 
+ 81,000 + 29,000 + 23,000 
 

DESCRIPTION /

The works include the following:

> Pre-Treatments
> Biological Denitrification
> Biological Nitrification
> Final Sedimentation
> Sludge Thickening
> Sludge Dewatering

>> 5 WASTEWATER TREATMENT 
PLANTS AND 2 SEA OUTFALLS-IZMIT

136



LOCATION / Melen, Turkey

CLIENT / Ministry of Energy and Natural Resources 
General Directorate of State Hydraulic Works (DSI)

TREATMENT CAPACITY / 720,000 m3/d
 

DESCRIPTION /

The works include the following:

> Aeration
> Prechlorination
> Flocculation
> Clarification
> Filtration
> Postchlorination
> Sludge thickening and dewatering

>> MELEN WATER TREATMENT 
PLANT

137



138



LOCATION / Mersin, Turkey

CLIENT / General Directorate of Mersin (MESKI)

TREATMENT CAPACITY / 190,000 m3/d

DESCRIPTION /

The project consists of the construction and operation of Mersin 
wastewater treatment plant.

The works include the following:

> Raw water pumping stations
> Pretreatments
> Primary sedimentation
> Activated sludge system 
> Final sedimentation
> Sludge thickening
> Sludge anaerobic digestion
> Mechanical sludge dewatering
> Sludge lime stabilization
> Co-generated heat and power plants

>> MERSIN WASTEWATER 
TREATMENT PLANT

139



LOCATION / AL Shabab, Egypt

CLIENT / Kharafi National Co.
 

DESCRIPTION /

The project consists of the construction of a 1000 MW Gas Turbine 
Power Station & Water Treatment Plant at Al Shabab.

The works include the following:

> Pre-treatments with ultrafiltration
> Reverse osmosis
> Demineralization

>> AL SHABAB POWER STATION 
& WATER TREATMENT PLANT

140



LOCATION / Craiova, Romania

CLIENT / Compania De Apa Oltenia

TREATMENT CAPACITY / 129.600 m3/d

DESCRIPTION /

The project consists of the design and construction of the 
Craiova wastewater treatment plant.

The works include the following:

> Pretreatments
> Primary sedimentation
> NBR activated sludge system
> Final sedimentation
> Sludge thickening
> Sludge anaerobic digestion
> Mechanical sludge dewatering
> Co-generation system

>> CRAIOVA WASTEWATER 
TREATMENT PLANT 

141



LOCATION / Abu Dhabi, United Arab Emirates

CLIENT / Kharafi National Co. / TDIC Tourism 
Development Investment Company 

TREATMENT CAPACITY / 20,000 (Phase I) m3/d
 78,000 (Final prevision) m3/d

DESCRIPTION /

The works include the following:

> Main Pumping Station (with odor control)
> Pre-treatment
> BOD and nitrate removal
> MBR system 
> UV Desinfection
> Treated Water Reservoir and Pumping Station for water 
reuse (irrigation purposes)
> Water reuse 
> Odour control system
> Sludge stabilization and dewatering

>> SAADIYAT ISLAND WASTEWATER 
TREATMENT PLANT STP2

142



LOCATION / Bursa East and Bursa West, Turkey

CLIENT / BUSKI Bursa Water and Sewerage Administration

TREATMENT CAPACITY / 351,000 + 165,000 m3/d

DESCRIPTION /

The project consists of the construction and operation of Bursa East and 
Bursa West wastewater treatment plants.

The works include the following:

> Pre-treatments
> Biological phosphorus removal
> Bod removal
> Biological denitrification 
> Biological nitrification
> Final sedimentation 
> Sludge stabilization and dewatering

>> BURSA EAST & BURSA WEST 
WASTEWATER TREATMENT PLANTS

143



LOCATION / Vaslui, Romania

CLIENT / SC Aquavas SA Vaslui

CONSULTANT / SC TRANSTECH GLOBAL ENGINEERING SRL

DESCRIPTION /

The project consists of the design and execution works related to the 
rehabilitation of wastewater treatment plant in Vaslui, Barlad and Husi.
The scope of work includes the design, supply of electromechanical 
equipment, SCADA system, erection, training and supervision during 
defect notice.

>> VASLUI, BARLAD AND HUSI 
WASTEWATER TREATMENT PLANT

144



LOCATION / Suez, Egypt

CLIENT / Metito Water Treatment 

TREATMENT CAPACITY / 1800m3/h
 

DESCRIPTION /

The project consists of a Polishing Treatment Plant with a capacity of 
1800m3/h. 
The scope of work includes the design, engineering, supply, supervision 
of installation commissioning and start-up, guarantee and warrantee 
of the condensate polisher system for Suez Thermal Power Plant 1X650 
MW Gas/Oil Fired Unit.

>> SUEZ THERMAL POWER PLANT

145



LOCATION / Iasi, Romania

CLIENT / S.C. Apavital S.A. Iasi

CONSULTANT / SC EPTISA ROMANIA SRL

DESCRIPTION /

The project consists of the upgrade of the existing wastewater 
treatment plant in order to reach a capacity of 191 m3/h.
The scope of work includes: electromechanical engineering, 
equipment supply, supervision of erection and start up.

>> IASI WASTEWATER 
TREATMENT PLANT UPGRADE

146



LOCATION / Iasi, Romania

CLIENT / S.C. Apavital S.A. Iasi

CONSULTANT / SC EPTISA ROMANIA SRL 

TREATMENT CAPACITY / 14,470 m3/d.
 

DESCRIPTION /

The project consists of the rehabilitation of three wastewater 
treatment plants in Iasi province.
The scope of work includes: electromechanical engineering, 
equipment supply, supervision of erection and start up.

>> IASI PROVINCE WASTEWATER 
TREATMENT PLANTS REHABILITATION

147



LOCATION / Isalnita, Romania

CLIENT / APA OLTENIA

CONSULTANT / SC EPTISA ROMANIA SRL

TREATMENT CAPACITY / 86,400m3/d

DESCRIPTION /

The project consists of the construction of a water treatment plant 
with a capacity of 86,400 m3/d.
The scope of work includes the design, supply and erection of 
electromechanical works, start up, commissioning and assistance 
during DNP.

>> ISALNITA’S WASTEWATER 
TREATMENT PLANT

148



LOCATION / Rastu Nou & Bechet, Romania

CLIENT / Apa Oltenia

CONSULTANT / SC EPTISA ROMANIA SRL 

 TREATMENT CAPACITY / 7,600 m3/d

DESCRIPTION /

The project consists of the construction of a water treatment plant with 
a capacity of 7,600 m3/d and collectors in Rastu Nou & Bechet.
The scope of work includes the design, supply and erection of 
electromechanical works, start up, commissioning and
assistance during DNP, and construction of part of the sewage line.

>> RASTU NOU & BECHET WASTEWATER 
TREATMENT PLANT AND COLLECTORS

149



150



LOCATION / Beirut, Lebanon

CLIENT / Council for Development and Reconstruction

DESCRIPTION /

The Project consists of Upgrading the Existing Composting Facility 
to Tunnel Technology for a capacity of 750 tons/day of Compostable 
Organics. 
The works include the Provision of Engineering (Design), Construction 
(Civil works), Procurement and Supply of Equipment & related Mechanical 
Electrical & Plumbing system (MEP), Erection and Installation, Testing, 
and Commissioning Services.
The scope consists of biologically treating the organic fraction and 
rendering it to a grade B compost or lower, together with an efficient 
treatment of the odours and gas emissions.

>> Coral Compost Plant

151



>> CERTIFICATIONS

Lloyd’s Quality Management Systems - ISO 9001

UKAS’ Quality Management System - ISO 9001

UKAS’ Environmental Management System - ISO 14001

OHSAS’ Occupational Health & Safety Management Systems - ISO 18001

152



In relation to the EPC activity in Italy, EMIT Group holds the associated top ranking quali-
fications for public works:

OS 14 

OS 12 

OS 22 

OS 9 

OS 6

V

IV

VIII

V

VII

>> Disposal and recovery solid waste plants 

>> Sanitary landfills and polluted soil remediation 

>> Water and wastewater treatment plants 

>> Power Plants

>> Pipelines

CATEGORY CLASSFICATION DESCRIPTION

153








